Beautifully Engineered Action Machine

Manual

(20140904, VV1.3)

Made in Korea



Beam ARCHANIC System

ARCHANIC System - System, which reduces hassle of helicopter, was specially designed to
help beginners to complete FBL helicopter's Preflight basic neutral setting (Servo, Main blades,

Swash neutral setting).

Basic setting for FBL helicopter is mostly recommended for experienced assemblers/users.

% Archon basic servo + metal servo horn(Beam servo usage only)

How to use ARCHANIC System Tools .

E Ball 3.3mm(6Pcs) assembling @ Linkage Rod assembling (assemble

a bit longer than it indicated was in manual)
Ball 3.3mm(6Pcs)

23.1mm

@ Linkage Rod length adjustment

1. Mount Linkage Rod on Tool
(note location of Rod groove) (see pct.1)

2. Rotate Rod in the direction of arrow (see pct.2) - as length of Rod will be reduced by
rotation in the direction of arrow, distance between tools will also be reducing.

3. Rod should be rotated to join both Tools tightly.
- Tip : after both Tools were joined really tight, check by hand if bolts
(which Rod was mounted on) move smooth enough (see pct.3)
If not - loosen Linkage Rod

4. A, B, C Rods are to be assembled the same way.




E Linkage Rod mounting (See manual P.12)

- Rod installation. Before
1. Stage of assembly : Up to P.20
(Metal Servo Horn Connector - final assembly, Metal servo Horn - impermanent assembly)
(Linkage Ball3.3mm - final assembly, Socket Head Bolt / Set Screw - impermanent assembly)

2. Stage of assembly : "Power on" + manually movable Metal servo Horn.
(available at Socket Head Bolt/Set Screw (Step 1) impermanent assembly Only)

- Rod installation. After

1. Installation of Linkage Rod 2. Assembling of Pitch Fixation Bar
(see scheme below) (no need to fasten bolts by extra force)

@ Servo Horn Settling(fixing)
Fix Elevator, Aileron & Pitch Servo manually (See scheme below)

1. Turn Main Head close wise till Pitch Ball & Elevator Servo Ball straight line position.

2. After Elevator Servo Horn manual fixing, complete fixing of
Socket Head Bolt / Set Screw by Locktite applying.

3. fix aileron Servo Horn & Pitch Servo Horn the way indicated above.

4. after step 3. Pitch bar is to be REMOVED.

Pitch Servo Horn
UIOH OAJDS UOII|IY

Aileron Servo Ball



WARNING! (71

An R/C Helicopter is not a toy.

(R/C EelE8He H=8& ZE20l otgUth)

A radio controlled helicopter is a technical machine, operating at high RPM and
velocity. (RAXZE=|= D%, D3AOZ ZHEshe JIHALICH)

Assembling, operating & maintaining of R/C helicopter requires

specialized skills and knowledge. (x=&, s, X242 fIsiAEs S8 )10 A0l 2FELICH)

User assumes full responsibility for all claims, including bodily injury, property damage,
death caused by proper/improper operating of machine.
(A2 XILE CHE AFZHOIH SIGHOF DEX 2410 QHAGHH 8018 X8, BE, RNE46E A
HEAHS 8D]0) X8, HE, SXE40 oIS £ S0 20 2|9 X2, XS, RX BL22H LMot=
Ao, AFY, THAH 20| S2 TESH OB AT AR XS B0l 256HH LICH)

By assembling, operating and maintaining the Beam Archon Helicopter, the user

or person assembling, operating and maintaining the Beam Archon Helicopter

indemnifies and agrees to hold harmless Beam Inc. and any of its employees,

distributors, dealers and agents from any and all claims asserted based on the

manufacturing, quality, assembly, operation and maintenance of the Beam Archon

Helicopter. (At2Xior & or2 012 =8, &5, SXNE+S Sl A2 Y AIS D80, 24, g2,
ADHAOl & OF2 &DI19 ME, B2, X8, 5, X240 226 HHE HA= 7o MAT XX LSOl
S8t °|0|8tLICt)

M

All safety and operating instruction should be carefully read before operating the machine.
(The safety and operating instructions should be retained and stored for future reference.)
All operating and user instructions should be properly implemented for optimum and
safe performance.
All warnings should be strictly adhered to.
Inappropriate operation of the machine can result in fire, bodily injury, property damage etc.
(aloho] 9180 UCBE PEXZHI| o X, BHE, FNSL0= AKX &I
QTEE A DIAJIXIZ 2 =20t QR ELILHL AIBXE SHAES MAGHH SXI6H0FRHSHH 2012 2+l
BHTH, AFOH, AFZ, THARATO| £=AIDF 262 QB0 LOlY & ACHs B2 K ETHOF &LICH)

If for any reason you can not agree or comply with the information contained
herein, return this product in saleable condition accompanied by a receipt within
1 year of purchase to the distributor below. All costs will be refunded.

(0142 LHE0l S2I6HX RetAICHH XIS 200 14 OILHol =S N
OteH JITHE P X0l EHotAlH BiSHIE Helst ReItAS S =2

0y
o
é
~ O
]
o
&
0t
0z
(]
I
o
HU




............... Tab'eofcontents (gﬂ.)

@ WaAININGE: (Try e e e e
@ TADIC OF CONMTEMES: {S2RH): + -+ vrrrrrrraetete ettt et et et et et et et e e e e et a e e et e e e ees 2
1. Safety guidelines for the R/C helicopter (RIC 22IZE Q] Q& JIOIS)  wrverereenrereieieneen. 3
1-1. BEfOre flIGt (HIBHE) oo 3
1-2. DUFING FIGRE (HIZEAIY - 4
1-3. AFEEE FIGNE (BIBEE ) e 4
2. Tools needed & Additional items (Z0ll Bt =P JIEF BR)  rervererererrr, 5
B ASSEMDIY H(FE R+t + e et ettt ttt ettt ettt 6
@ Read Defore assembly (F2/E ZOIAFEH)++++ rrrrrrrrrrrraa et 6
31, ASSEMDIY T: cvveeererr ettt 7
LT T 7=V cH o}
T T VY- Ve« T 10
TV 1= 11
T = | 14
BT T =07 Yo 1= W 18
T = 24
4. Necessary SettingS(IITHAl M) cerrerrrrmr 27
4-1. Recommended RPM of the main rotor (HiQI 2 Ef2f & RPM) -« xxrerrrrerrrrrrerereenees 27
4-2. Selecting Pinions (2E/9} TILIY D101 ) srereresesern 27
LR ==Y P o 28
5-1. Gear, SWash PUAEE ot rtereerntiiiii e 28
Lo 1= o I 29
L9 2 711 30
D=/, FTAITIE v errrrrreereresnnntttaaeeeeeaeasessaaasstataneeeaeassesasaaanntaaaaneeeaaeeeeeanaannnnnnns 32
55, Frame & TG v vvve v mmnneettatette it e et et a ettt e e e e e s s s s a e e e e e 34



1| Safety Guidelines for the R/C Helicopter (R/C 22IZE 2 ot& JtolE)

1. Beginners should get guidance and supervision from experienced flyers.
(REN=E ZEN22H NEe 2=2 2H0L0FSICE)

2. Fly only at approved airfields. Do not fly at school, residential area or near roads, railways and

power lines. (510t ZA0MACH HIBBICEH 8t, 8, =2, B2, S&AH 2H A E L2IX 2=Ct)
3. Make sure there are no other pilots flying with the same radio frequency as yours.
Interference can be very dangerous to all. (s2st =42 HI#5h= AFZ0l 2/ 0 AESXI BHE Al 801,
FO 2HE S W0l 2F 12 2SS 2DE FaHE 4 UCH)

4. Keep the helicopter at least 5~10m away from the flyer for safety.
(™ el 84 5~10MOl & R XIGHDY IR BHCE)
5. Do not fly the helicopter behind the flyer himself. (==X sipoz &2 HI##6tX 2=Ct)
6. Never fly near or above other flyers, spectators or cars.
(2 2B 2FP ES NS 92 IS L2l ¥=Ct)
7. In case of emergency, priority should be given to the safety of other flyers and spectators.

HIAIN=E OE =S RS A S BN H28HC)

1-1. Before the flight Hia#®)

1. Make sure batteries in the helicopter and the transmitter to be fully charged before flying.
(HIBX |2 SA1D19 HHE 2|0t HEF 0| E QUSRI &HQISHCEH)

2. Do a range check of the radio before the first flight. The radio should work at least 20 meters
away from the helicopter with the transmitter antenna collapsed. (HHIg0l &M SASLI2IS SeIsHC,
S410|9 CHHILIE B S AEH0IA 2II22E 24 20m ZOE H2I0A S SHS0l &IIJF BHS6H0FSCE)

3. Inspect the helicopter thoroughly so that there are no missing or loose bolts.

Important checking points: linkages, rotor blades, motor, gears. (HIgol A 8|2 2t 2915
tol 29 219X, 2E/ 22 0/1E, 2H, J10)

o

SOIGH SEJ ZROHU MR UK LS OIS EQ
4. If there is too much slops or breakage in the linkages, replace it with a new one.
The linkages should not be too loose or too tight and they just fit snugly.
(IO U2 AU £40] HAOH M AOZ WESHH YIIXE P EHAST Qe 0f S )¢ oteICt)
5. Carefully check that the rotor blades are not damaged or cracked, especially around
the hole of the blade holder. Check that the rotor blade is safely fastened.
(REIS HIAGHH ZATHA S51, 20 FE0l 201 AL £40] AP BHEA| M 2EI2 WEHEHTEL)
6. Make sure the motor is fastened securely to the mount as it produces high degree
of vibration. (ZEHE= S5l 22 A=SS LMGIO2 DEII B DFHE O Y=X| 2OISHTH)
7. Check that the servos operate smoothly and properly. (2t 422t SE2H MU S&H=X 2018t
Their malfunctioning may cause a loss of control that will result dangerous situation.
(N2 2 S&S & H2 I SHESSAEH Y &6 20S ZeHEHCL)
8. Be sure to keep the following sequences to turn on or off the power: (#2g 2 Hi= tis =42 LGE20)
(1 When you start flying, turn on the transmitter first and then the heli.
(HI®S AR Me S0 M8 8N HD, O 08 W9 MAS ALL)
(2 After flying, turn off the heli first and then the transmitter.
(HIgZ0ls &0 MYS oM N1, 1 0TS SAD|9 MRS 2rt)



1-2. During the flight @igAl)
1. We strongly recommend you to spend time in practicing the helicopter simulation program
before you fly the real model. (2&&J/12 bI&510 Mol = & AIS20/E ZT2OBS AN H&51I1S AFEHC)
This will get you confidence and will significantly reduce the cost of repair.
(OIZ) 222 M IH20ll M2 +2/H22 32U L & ACL)
Keep practicing the simulation program and that will accelerate your learning curve.
(NEHO0IES 20| S5 AN HiHMST HA5| SFaEl)
2. If you face any problem during the flight, force the heli down straight away.
(HIB S0l 210t L5 SAl &I15 Dol HFAI2ICH)
3. If there is other helis in the airfield, you are advised not to fly at the same time.
But if you really want to, make sure to check the radio frequencies to prevent interfering.

(B0l CHE 10t A2H SAl U2 Ot=H LISt & SAIH 2 Fl= S5S BIEAl 2IEHH)

o

[ .

o

4. In case there are people or animals in the airfield, a flyer should pay special attention to
these objects coming to him or the helicopter as the flyer usually occupy himself in the

=2/ E IS0 0FEtC

flying only. (WIg8=oil Ct2 AtZHOILI S20l U2 F2 01S0l IOl TR EX SE6

EEX=E o0 Halol S 0152 & 2X RotJ| HE0ICH)

1-3. After the flight mig=s)
1. Conduct a through inspection on the helicopter to insure no parts have come loose
or become damaged during the flight.
(BD] 2 2212 HAH EHAR S0/ £4E 20| Q=X &HQI5HCH)

2. Check the temperature of motor and battery. (2&1st HiE2Io &2 =oIsiTt)

If they are too hot to touch, something goes wrong. (01S0l U2 CHL8 JIH 0l 2t 2RIt ASS 20|
In this case, you should find the problem and fix it before the next flying.
(0l 2L, 014 SRS OIM TS HIMENE B =X 35S = 8tLH)
3. Disconnect the battery from the speed controller.
If you leave the battery connected overnight, this will seriously damage the battery.
(HEII22H thEe AHUEHES S2I80h IHE S 22 tHE2I0 A28 242 =HSC0T)
4. When the helicopter has crashed, inspect, in particular, main rotors, tail rotors, main mast,
tail shaft, the flybar, and the feathering shatft.
(RIID} Z2HS P2 S| HZH, HIL2H, HOOAH, HY AFZE, Z210/H, HEHY AFZE SS SACZ HASILL)
If any part is damaged, it must be replaced with a new part. (=atsl SZ2 BICA| M 2Z202 WHBtCL)

Do not try to repair damaged or broken parts with glue.
EAENU SN RES FHHE PHAN L2ls PR= B0 WSS 8t
parts in the helicopter are under high stress due to vibration.

a
(212 32 et As22 2ol 2 &2 A HE0ITH)

=
©
Q
=
(7]
—
L
Q.
c
=
>
«Q
0
D
="
3
>
ot
—*
=.
(7]
g
o
Q
o
—
o
Q
o)
n
2]
o
=
(@]
o
>
[ d
=
=3
~
0
QD
~
&
=.
«Q
=y
<
o
Q
>
«Q
(€%}
=
o
c
7]

t
HES 230l IHEEHE 2Dl= SH=sS B0 BXNS 0 H2et Z2UE e = UCH)

o
[w)
[



Tools needed

2| Tools needed & Additional items

(T 28 =22 JIE 5

Hex Wrench Screw Driver Socket Driver . .
(2.5mm, 2mm, 2.5mm(2Pcs)) (Small) (5.5mm) Ball Link Plier
Ball Reamer Long Nose Plier Pitch Gauge Scissor

o

4

\

zF

Thread Lock

C.A Glue
(Cyano Adhesive)

_ (@

Cutting Knife

Additional items

Transmitter Receiver Servo Gyro
%
Motor Electronic Speed
Controller

N




3| Assembly (=&

o

& Read before assembly (=& & F2oAlgh
1. Before assembly, read the instruction manual thoroughly familiarizing yourself with

THEANE 02 SISt )

ul

the model and assembly procedures.

de|EHa SE

[

(==l &M, Ol i~ S XAIGI A4 28 &

2. Check the contents of the box and make sure there is no missing part and all parts
are in good shape. After the packaging has been opened and parts have been used,
AAL

parts cannot be exchanged or returned. (gtAoto Ligg
A8 TS 0lE nEol EX

= I
=1

o
o

FOIBHCEH A JHS

o
o

o E 230 A=K

mn

3. Tapping screws cut threads in the hole of the parts. When screws are difficult to tighten,

fasten the screw unit the parts is part is properly set. However, do not over-tighten

the screw to the point of stripping the threads or warping the part.
Y €D Rols 220

(HER=20 X= 3012 2E

2 =0 Sclll @ LIArA0l &1Lt

r

ol felst &

T
Im

4. Apply Locktite (SEtolE At2ed)
: Use Blue Locktite(2E 1 & Hl)
TEEAN) é

(Z==E0 2N




3-1. Assembly Tip

TIP -1 | Tail Belt Guide

1] D2 20l 2EZ 0125101 WEDIIOIES HILHOIAN DHAIZIS.

i
ol

= Z2E S0l &l s2iM RHAXNE &

2]
3]

M
Im
i
N
I
=1l
MHH
[w

Belt Guied

Ball Bearing,
#2.5x 6 x2.6(2Pcs)

CHHD
Belt Guide Spacer
4 x 4.4mm(2Pcs)

TIP -2 | Frame Assembly & Servo Assembly

Elevator Servo = Page 16 2| F-1
Olel 2ot motH Zee= ULt

Aileron Servo & Pitch Servo 2| 2 &5t &= ?off Page 162| F-1 =& Al
Battery Mount, Servo Mount 2| &< J Olkt DIXE = ofi=Ct.

I

E Tail Servo 2| 2&st &&= 2ol Page 16 2| F-1 T & A
Tail Servo Mount 0fl HIZ M2 & HEAE=Z 0l &= oHECH.

Motor 2| 2 &st 2= 2ol Page 16 2| F-1 T & Al
E Motor Mount 0l Motor&Pinion GearE 0lc| &0t LY,

D0 012 OlLt Jt=g = o =Lt



TIP - 3 | Belt Tension Adjustment

1
2]

SocketHead Bolt 3 x35mmE X 0| =C}.

(B2 =8 Sl 0ls &= A= U3 ZHED)

=sUE stad Yoz 0lsAH REM &8s 2El
== =sUSl 52 HE0| AU 18HHY. SESE 230 20HESU

Socket Head Bolt 3 x35mms& X0 =LC}.
(82 F=ASM =SUHI 0lsSotHLE SO0IIHK == X =)

(]

NOTE | Archon Detail

- Main Gear : 140T - A& JIXFAl AP

- Tail Pulley : 84T

- Main Blade : 450mm

- Tail Blade : 75mm ESC : 70A ~ 90A (22.2v)

Battery : 3000ma ~ 3300ma

¥ Head Rpm, 3000Rpm O| & AFZGHAl Ot AIL.,

-8-

Servo : Archon Bundul Servo & Metal Horn

Motor : 1400Kv ~ 1700Kv(22.2v(6s))



3-2. Main Gear & Belt Pulley

m -~ ©

Sockethead Bolt, 2.5 x 4mm(4pcs)

Belt Pulley

Belt Pulley Washer(10.9 x 1mm)

Belt Pulley Washer(10.9 x 1mm)

Countersunk Screw, 1.7 x 4mm(3Pcs)

Sockethead Bolt, 2.5 x 4mm(4pcs)

Main Gear

One-Way Housing

One Way Bearing # 8 x 12 x 12

One Way Bearing Washer

Apply a light coating of grease
to the One-way Bearing.

(3¢ One-way Bearing Grease Only ) Ball Bearing, # 8 x 14 x 4(2EA)




3-2. Main Gear & Belt Pulley

m -~ ©

Sockethead Bolt, 2.5 x 4mm(4pcs)

Sockethead Bolt, 2 x 5Smm(4pcs)

Swash Cap

Swash Ball Unit

| Swash Plate

Ball Bearing, # 25 x 32 x 4

Swash Base

Ball 6.5mm(3Pcs)

%\ Sockethead Bolt, 2 x 4mm(3pcs)

-10 -



3-4. Head

-11 -



3-4. Head

H-1

Main Grip & Main Center Hub

(m - ©

Sockethead Bolt, 3x6mm(2Pcs)

Damper Spacer
(10.9 x 1Tmm)

1002 &,= Hldi< &I =0l
=2 UASA nHEAR
¥ HIMAEI20 [t

——— Ball Bearing,
) # 6 x 12 x 4(4Pcs)

Sockethead Bolt, 3x6mm(2Pcs)

Ball Bearing,
#6 x 12 x 4(4Pcs)

~Apply grease

Thrust Bearing,
#6 x 12 x 4(2Pcs)

Feathering Shaft Washer,

8.4 x 1.5mm(2PCS)

H-2

Main Mast & Washout Arm

Feathering Shaft T

Large Small
12mm 11.8mm

Be Careful of the assembling order
of Large and Small Bearings

(ZEAl HIOIZ AHOIE Fol8t2d)

- - —- @

Sockethead Bolt, 2 x 5Smm(4pcs)

(m -~ ©

Sockethead Bolt, 2.5 x 5Smm(4pcs)

(o -~ -- @)

Sockethead Bolt, 3 x 16mm

| [mmmmmmm - ——- (©)

Sockethead Bolt, 3 x 20mm(2Pcs)

Ball 8mm(2Pcs)

Control Arm, Type A or B

Select type according to servo available

(ArBat= AQMAl M2 et M85t 8

TYPE A : Archon Bundle Servo, Futaba Servo
TYPE B : JR Servo, Nexus Standard Servo

Main Mast

-12 -

ZSN Spacer 4.8 x Tmm(4Pcs)
0 @/ Ball Bearing, # 3 x 8 x 3(4Pcs)
0
T Sockethead Bolt,

(El==TE

23mm

3 x 20mm(2Pcs)

Sockethead Bolt, 2 x 5Smm(4pcs)

Bearing, # 2 x 5 x 2.3(4Pcs)



H-3 | Linkage Rod

T I 1]O]1 - C_Irrjojrr 3 C__Or[o[Ir

Turnbuckle Rod(C), 2 x 26mm(1Pcs)

Turnbuckle Rod(A), 2 x 37mm(2Pcs) Turnbuckle Rod(B), 2 x 31mm(2Pcs)

Note the different mark on the Ball Link

Ball Link Ball Link
(Hole size 2) (Hole size 2.5)

Assemble Ball Link Counterclock Wise
(iE] BEAI ato2 X8l)

o

-
U - &

Assemble Ball Link Counterclock Wise
(EEE BEAIH geto2 X 8)

Control Arm Type - A

Ball Link(10Pcs)
(Hole size 2)

T[0T
23.1mm

Control Arm Type - B

Ball Link(10Pcs)

(Hole size 2)
@

Screw turnbuckle rod Clockwise for
shortening the total length.

(B2 25 A g2
SYEM =2& M 20l= HOHE)

1[O]T
24.3mm




3-5. Tail

T-3

C
I | | m= =0

@ I

= -0




3-5. Tail

T-1

Tail Shaft & Belt Pulley

Belt Guide

o ----©

Sockethead Bolt, 2.5 x 4mm(2pcs)

@ Assembly Step Box

P
O

X

—m-——- ©

Ball Bearing,
ButtonHead Bolt, 2.5 x 18mm

#2.5 x 6 x 2.6(2Pcs)

-{H}HO
Belt Guide Spacer
4 x 4.4mm(2Pcs)

ButtonHead Bolt, 2.5 x 18mm

Set Screw, 3x5mm

Set Screw,

Bearing, #4x9x 4
3x5mm

Tail Shaft Ball Bearing, #4 x9 x 4

M2.5 Socket Washer(2Pcs)
Sockethead Bolt, 2.5x3mm(2Pcs)

‘

Tail Belt

Tail Shaft

Belt Pulley 20T

=] | 5—X
S |
[ Tail Shaft -
Set Screw 3x5mm X &l gtsk =9 !
T-2-1 Tail Control Unit

Pitch Plate Set

€ M3 Nut2l 2 ANHAASEN BIle RIK
(A2 O LA Center HubSl LIAAO] S A

=

Tail Grip Set

A
-

Thrust Bearing,
#4 x 9 x 4(2Pcs)

Spacer, 7.9 x 0.5mm(2Pcs)
Ball Bearing, # 4 x 8 x 3(4Pcs)
Pitch Plate

Ball Bearing, # 5 x 8 x 2.5(2Pcs)
Silde Sleeve

Control Lever Set

NOTE

NOTE

Ball Bearing, # 3 x 6 x 2.5(2Pcs) Large Small
Spacer, 4.8 x 4.5mm
Spacer, 4.8 x 0.2mm

9mm 8.8mm

Be Careful of the assembling order
of Large and Small Bearings

(ZEAl HIOIZ AHOIE Fol8t2d)

B2 el FHl/ 22lA 620y
230l REYX 2HAL,

M3 NutE OIAIGH E2f RHECH

(¥Nutdt Zele 20l= 27

-15 -




T-2-2 Tail Control Unit & Tail Control Lever Mount

(am--—-©

Sockethead Bolt, 2.5 x 6mm

) -

Ball 3.3mm(M2)

‘II||I|||I||I|||I||I|||I||I|||I||I|||I||I|||I||I|||| - @ E--——- ©

ButtonHead Bolt, 3 x 155mm ButtonHead Bolt, 2 x 8mm(4Pcs)

w0 -

Ball 3.3mm(M3)

Sockethead Bolt, 2.5 x 6mm

A Caution

Loctite

X

Sapcer Collar, Ball 3.3mm(M : T
3x3mm & 3x5.5mm \@ —

Control Lever Mount
Washer 4.8 x 2mm

Spacer Collar , 3x3mm(2Pcs)

Tail Pitch Link
Sapcer Collar , 3x5.5mm(2Pcs)
Buttonhead Bolt, 2x8mm(4Pcs)

1
0
< i
Ay 9 I o
I ) !
| ¢ ’ ﬂ
[P i APt
|

G

/e

Ball 3.3mm(M3)

ButtonHead Bolt, 3 x 15mm

T-3 Tail Boom

-———-0©

Sockethead Bolt, 2.5 x 20mm(2pcs)

u--—0

Buttonhead Bolt, 3 x 12.5mm(2pcs)

Set Screw, 4x4mm

Sockethead Bolt, 2.5 x 20mm(2pcs)

Buttonhead Bolt, 3 x 12.5mm(2pcs)

-16 -



T-4 Boom Brace, Tail Control Rod

-——-© (mmmm - — —-© [ - ——- ©

Sockethead Bolt, 2.5 x 30mm Sockethead Bolt, 2 x 10mm Sockethead Bolt, 2 x 14mm

A\ Caution
Note the direction

of the Tail Drive Belt.
Clockwise U

@ Twist Clockwise

i Tail Control Rod Guide

: Tail Control Rod End(2Pcs)
Tail Control Rod Mount

Boom Brace Mount

Boom Brace Connector(4Pcs) Boom Brace(2Pcs)

Ball Link(2Pcs)
(Hole size 2.5)

Sockethead Bolt, 2 x 10mm
Sockethead Bolt, 2 x 14mm

M2.5 Nut —

Tail Servo Mount Hole

*Move the Tail Servo Mount
For Setting appropriate Tail neutrality
(HHEME DI2RES OISaHA HY S MEEA)

,
’ No space is recommended. \

Ball Link(2Pcs) Tail Control Rod End(2Pcs) |

(Hole size 2.5) Tail Control Rod Guide .
mm L ————— | O

) RN
¢ Make sure tail control Rod should not be touched with any glue

et .
o Tail Control Rod (EILHES 2CIOISH 22EHAIN 2 Y= 821)

-17 -

/ parts should fit into each other. ‘\\



3-6. Frame

F-1
~ | | 140840
) Qs 1000101
S o= DO
o)) T~ | | =5 || 1aianin
@ 9000 0000000
= 0000009
fffffffffffffffffff 000
1
I
= =
,,,,,,,,,,,,,,,,,, —
A0
o
F-2 F-3 F-4 — F-5
0000000
0600600
on = =
oo JIN —
anpann ) Pt 2 == DDA
= .
0

-18 -



3-6. Frame

F-1 Frame

[m -—---© [ I -—-© [ - ——- ©

Sockethead Bolt, 2.5 x 4mm(2pcs) Sockethead Bolt, 2.5 x 14mm(2pcs) Sockethead Bolt, 2.5 x 6mm(28pcs)
(m -—--©) [ mm - - (O) (mmmmmw - ©)
Sockethead Bolt, 3 x 6mm(2pcs) Sockethead Bolt, 3 x 35mm(2pcs) Sockethead Bolt, 2.5 x 14mm(2pcs)

Sockethead Bolt,
2.5 x 14mm(2pcs)

Bearing Washer

Ball Bearing,
#12x21x5mm

Belt Guide(Upper)

—Lower Bearing Block

Belt Guide(2Pcs)

Ball Bearing,
8x16x5mm

Ball Bearing,
#2.5x7x3.5mm(4Pcs)

Spacer, 4.5x1mm(6Pcs) s@

Crossmember

(Belt Guide)
.
Belt Guide(Lower) N =

Sockethead Bolt,
2.5x4mm(2Pcs)

Sockethead Bolt;
3x35mm(2Pcs)

< /
“><._ _Frame Belt Guide Set

Frame Spacer
(M3), Red Collar

Servo Mount

Sockethead Bolt,
3x6mm(2Pcs)

Canopy Guide Robber

Sockethead Bolt,

Battery Mount 2.5x14mm(2Pcs)

Canopy Guide(2Pcs)

Sockethead Bolt, 2.5x6mm(28Pcs)

M2.5 SocketWasher(28Pcs)

-19 -



F-2

Bottom Plate

[

Socke

———© (mm -——-© -——-©

thead Bolt, 2.5 x 5mm(4pcs) Sockethead Bolt, 2.5 x 6mm(6pcs) Sockethead Bolt, 2.5 x 14mm(4pcs)

CrossMember(Bottom), 4Pcs

Bottom Plate

M2.5 Socketwaher
(10Pcs)

Sockethead Bolt,
2.5x5mm(4Pcs)

-20 -




F-3 Servo

@ w0 —© =) -

Sockethead Bolt, Sockethead Bolt, Sockethead Bolt, 2.5 x 16mm(4pcs) Ball 3.3mm(4Pcs)
2.5 x 10mm(10pcs) 2.5 x 12mm(2pcs)

A\ Caution

Installation of
Swash Servo Horn

Metal Servo Horn + Ball3.3mm =g Al £ gs
ZEoHK DHMAIQL.(SEIOIES et MYal 20 FAAIQ)

17~17.5mm . AL, Servo Spacer(2Pcs)

Install Servo Horn Right-Angled to

Servo In Neutrality
Installation of (NEE DZA N2ES MBS X2t ) Sockethead Bolt
2.5 x 16mm(4pcs)

Tail Servo Horn W Ao SEIAEH L S
:@— Servo Horn Bolt
(Not Included)

:
!

Ball 3.3mm(4Pcs)

M2 Nut(4Pcs)
/

Servo Horn
(Not Included)

13~15mm

C,P Servo Spacer(8Pcs)

Sockethead Bolt,
2.5 x 10mm(10pcs)

Sockethead Bolt,
2.5 x 12mm(2pcs)

Metal Servo Horn Assembly

@ Assembly Step Box

Servo Horn Conneter

Set Screw, 3x3mm

Sockethead Bolt,

Metal Servo Horn

all 3.3mm(4Pcs)

-21 -



Gyro Mount

F-4

Sockethead Bolt, 2 x 3mm(2pcs)

m----©

Soket Head Bolt, 2 x 3mm(2pcs)

Battery Stopper

Battery Foam



F-5

Main Head & Main Gear & Tail Unit Assembly

Do -~ ©

Sockethead Bolt,
2.5 x 10mm(2pcs)

(o -~ - - ©

Sockethead Bolt,
2.5 x 8mm

@ Assembly Step Box

=~
i )
SNVA =)

=5

-23-

Upper Bearing Block

SRS,

No space is recommended
parts should fit into eac other

/,//S/et Screw, 3x4mm

Assembly Step

Sockethead Bolt,
2.5 x 8mm

Sockethead Bolt,
2.5 x 10mm(2pcs)

[ ]

Upper Bearing Block

fst Lock|

Belt Pulley

Main Gear

Lower Bearing Block




3-7. ETC

©3 = o
co = o
s © | [
s @ @ [/

-24 -



3-7. ETC

E-1 | Main Blade & Motor Pinion Gear

@:”Mﬂm - @ Pinion Gear
ButtonHead Bolt, 3 x 20mm(2pcs) \
EDMHM I @ Motor(Not Included) m

Sockethead Bolt, 3 x 10mm(2pcs)

24mm

M3 Nut(2pcs) (((
Py

) \'\ﬁ,\:@m(?
Ui W //"/ I
NI @2 %, .
. 8 [ X _ (\f v’ - /
i1); = ,,;‘ 7 ’ S & ’ =
/ S 8 »

N

Pinion Gear

w1y N

Set Screw, 3x3mm

Sockethead Bolt, 3 x 10mm(2pcs)

7} (Not Included)



Pitch Check Unit

E-2

Pitch Check Bar

Sockethead Bolt,

Sokethead Bolt, 2.5 x 6mm

Pitch Fixation Bar

Jo -~ - - ©

Sockethead Bolt,
2.5 x 6mm

Sockethead Bolt,
2 x 3mm(2pcs)

Om- — - @

Electronic Parts Recommended Placement

E-3

Receiver or Speed Controller

Receiver or Gyro

Speed Controller

- 26 -



4 | Necessary SettingsS(OIRtAl M E)

4-1. Suggested RPM of the main rotor (Hel2E 9 AE RPM)

Hovering

ST1 (Loop,Roll)

ST2 (3D)

4-2. Selecting Pinions(2& e muUe 71012 H4X)

Motor turning force

(2H2 31& )

Proper pinions
(H¥ mLeel J101%)

Remarks (b1 1)

Beginner | Expert

(ZER) (=3
1600 Kkv(22.2v) 12T ~ 13T 127 13T
1500 kv(22.2v) 13T ~14T 13T 14T
1400 Kkv(22.2v) 14T ~15T 147 15T

_27_




Part List

5-1.

Gear, SwashPlate

E5-2002

E5-2005

E5-3003

E5-3006

E5-3004

E5-7001

E5-3005

E5-3001
E5-2001
E5-3007
E5-2006
E5-7014
Parts No. Description Quantity | |Parts No. Description Quantity | |Parts No. Description Quantity
E5-2001 Main Gear 2 E5-3001 Swash Assembly Set
E5-2002 | Main Pulley 2 E5-3002 | Swash Likage Ball Set
E5-2004 | Belt Pulley Pin 3 E5-3003 | Swash Cap Set
E4-2005 | Belt Pulley Guide Set E5-3004 | Swash Plate Set
E4-2006 | One Way Housing Set Set E5-3005 | Swash Base Set
E4-7014 | One Way Bearing Set Set E5-3006 | Swash Ball Unit 1
E5-3007 | Swash Guide Pin Set 3
ES5-7001 Swash Bearing(25x32x4mm) 1

- 28 -




5-2. Head

E5-4001
E5-7003

E5-4014
E5-7002

-

z "{"@

E5-4003
E5-4004
E5-4015

E5-4005

E5-7004

E5-4010
E5-4011

Parts No. Description Quantity | |Parts No. Description Quantity | |Parts No. Description Quantity
E5-4001 | Main Grip Set E5-4012 | Main Grip Bolt Set
E5-4002 | Center Hub 1 E5-4013 | Head Bolt Set Set
E5-4003 | Control Arm(15.5mm) Type1 Set E5-4014 | Head Washer Set Set
E5-4004 | Control Arm(23mm) Set E5-4015 | Control Arm(15.5mm) Type2| Set
E5-4005 | Washout Arm Set E5-7002 | Main Grip Bearing(6x12x4mm)  Set
E5-4006 | Washout Link Set E5-7003 | Thrust, 6x12x4mm Set
E5-4007 | Main Mast Set E5-7004 | Washout Arm Bearing(3x8x3mm) Set
E5-4008 | Feathering Shaft Set E5-7005 | (2 pebmmammy Set
E5-4009 | Demper Set
E5-4010 | Linkage Rod Set
E5-4011 | Ball Link Only(Hole 2.0) Set

- 20 -




5-3. Talil E5-5012
E5-5008 E5-7010
E5-5027 S D
E5-7009
%@ -
E5-5011 E5-5010
E5-5014
E5-5001
E5-5004
E5-7007
E5-5002
E5-7006
E5-6029
E5-5007
E5-5006
E5-5005
Parts No. Description Quantity | |Parts No. Description Quantity | |Parts No. Description Quantity

E5-5001 | Tail Housing Set Set E5-5013 | Tail Center Hub 2 ES-T011 | (sipugammy o o Set
E5-5002 | Tail Housing Set E5-5014 | Tail Control Lever Set Set

E5-5004 | Tail Belt Guide Set E5-5015 | Tail Control Lever 2

E5-5005 | Tail Pulley Set E5-5026 | Tail Bolt Set Set

E5-5006 | Tail Shaft Set E5-5027 | Tail Washer Set Set

E5-5007 | Tail Belt 1 E5-6029 | Socket Washer Set

E5-5008 | Tail Pitch Plate Set Set E5-7006 | Tail Housing Bearing(4x9x4mm Set

E5-5009 | Tail Pitch Plate 1 E5-7007 | Tail Housing Bearing(F :4x9x4mm)  Set

E5-5010 | Tail Slide Set E5-7008 | Tail Slide Bearing(5x8x2.5mm) Set

E5-5011 Tail Slide Sleeve 2 E5-7009 | Tail Grip Bearing(4x8x3mm) Set

E5-5012 | Tail Grip Set Set E5-7010 | Thrust, 4x9x4mm Set

-30 -




5-3 Tail

E5-5003

E5-5024
E5-5022
E5-5020
E5-5019
Parts No. Description Quantity | |Parts No. Description Quantity | |Parts No. Description Quantity

E5-5003 | Tail Control Lever Mount Set E5-5026 | Tail Bolt Set Set

E5-5016 | Tail Pitch Link Set E5-5027 | Tail Washer Set Set

E5-5017 | Tail Pitch Link Spacer Set

E5-5018 | Tail Boom 2

E5-5019 | Tail Blade 4

E5-5020 | Tail Vertical Pin 2

E5-5021 Tail Boom Brace Mount Set

E5-5022 | Tail Boom Brace Set

E5-5023 | Tail Control Rod Mount Set

E5-5024 | Tail Control Rod Set

E5-5025 | Ball Link(Hole 2.5) Set

-31-




5-4. Frame

oan——®
@%:@

-

°®
©
@ (D
BRS
E5-7012 & @ E5.6014
©
@
E5-6003 E5-6004
vr,@‘ N €
N E5-6007 E5-6009
E5-6033
E5-6031 @((,
AN E5-6011
E5-6014
s E5-6012
S
E5-6005

E5-6001L

.. E5-6006

Parts No. Description Quantity | |Parts No. Description Quantity | |Parts No. Description Quantity

E5-6001R| Main Frame(R) 1 E5-6012 | Canopy Mount Set

E5-6001L | Main Frame(L) 1 E5-6013 | Frame Washer(M2.5) Set
E5-6003 Upper Bearing Block Set E5-6014 Crossmember Set
E5-6004 | Lower Bearing Block Set E5-6028 | Frame Bolt Set
E5-6005 | Motor Mount Set E5-6029 | Socket Washer Set
E5-6006 | Battery Mount Set E5-6031 Canopy Guide Set
E5-6007 | Boom Clamp Set E5-6033 | Canopy Guide Rubber 4
E5-6008 | Tail Servo Mount Set E5-7012 | Upper Bearing Block(8x16x5mm) Set
E5-6009 | Belt Guide Set E5-7013 | Lower Bearing Block(12x21x5mm Set
E5-6010 | Frame Spacer(M2.5) Set
E5-6011 Frame Spacer(M3) Set

-32-




5-4. Frame

E5-6018

E5-6017

E5-6021

E5-6016
@\

Parts No. Description Quantity | |Parts No. Description Quantity | |Parts No. Description Quantity

E5-6002 | Bottom 1

E5-6015 | Landing Strut Set
E5-6016 | Metal Antirotation Set
E5-6017 | C,P Servo Spacer Set
E5-6018 | Metal Servo Horn Set
E5-6019 | Servo Ball Set
E5-6021 Elevator Servo Guide Set
E5-6028 | Frame Bolt Set
E5-6029 | Socket Washer Set

-33-




5-5. Frame, ETC

= E5-4012
i Sy

E5-6020

Parts No. Description Quantity | |Parts No. Description Quantity | |Parts No. Description Quantity
E5-4012 | Main Grip Bolt Set E5-6032 | Canopy Rubber Set E5-8010 | Carbon Landing Strut Set
E5-6020 | Mast Lock Set(M2.5) Set E5-6034 | One Touch Canopy Capture Rubber Set
E5-6022 | Gyro Mount Set E5-8001 Main Blade 2
E5-6023 | Battery Stopper 1 E5-8002 Blade Holder 1
E5-6024 | Pinion Gear 12T Set E5-8003 | Velcro 2
E5-6025 | Pinion Gear 13T Set E5-8004 | Archanic System Tool 2
E5-6026 | Pinion Gear 14T Set E5-8005 Painted Canopy 1
E5-6027 | Pinion Gear 15T Set E5-8006 | Motor Shaft Mount & Heatsink Set Set
E5-6028 Frame Bolt Set E5-8007 One Way Remover Set
E5-6029 | Socket Washer Set E5-8008 | Boom Brace Support Set
E5-6030 | Mast Lock Set(M3) Set E5-8009 | Painted Canopy - 1 1

- 34 -




Note

— 35_




WS N .\.,I\‘,ﬁw
\ & \@M\W/\ﬂl ’
) =

NG i
A@ \\ 7 = =
&,— AN ) -
R |.w
\ NG @
N=,
o/ J\\ \ 1 ,, | \ ,,, )
A N S I (359 m/ ,,; |
- : ; / ,,,,, | S
9 N A v . A 0
S\ N X/ /2 K |
L S V. N/ Y-
= _ ARNWANY ,,w 1
¥~ 0 y n , ,

L
Z.

= =

Y /) @ |/
»A =1\ @/f
"‘ _

S
w@f
Y

N\ A\ / K , N A\ ;
> ~ Y ) AN ! (D
. ) s [ A
Y { SHPED; o2 ,.
@ B 1) N\PJ\ . /% /
X &= - V& = /
S &
T A X .
TS . - P —
\ MM\“.I&'-U&“ A > | @/
Y&/S & ; , R P
< \ : % & P
&

I
-

l
4]

www. Hatzs.co.kr



